
Package leaflet: Information for the user  

IBUDOLOR 200 mg film-coated tablets 
Ibuprofen 

 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. 

This includes any possible side effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 4 days. 

 

What is in this leaflet: 

1. What IBUDOLOR is and what it is used for 

2. What you need to know before you use IBUDOLOR 

3. How to use IBUDOLOR 

4. Possible side effects 

5. How to store IBUDOLOR 

6. Contents of the pack and other information 

 

1. What IBUDOLOR is and what it is used for 

An analgesic and antipyretic medicine in the group of anti-inflammatory 

drugs. Indications 

Mild to moderate pain. Dysmenorrhoea (abdominal pain related to menstruation). Fever. 
 
You must talk to a doctor if you do not feel better or if you feel worse after 4 days. 

2. What you need to know before you use 

IBUDOLOR  

Do not use IBUDOLOR: 
- if you are allergic to ibuprofen or any of the other ingredients of IBUDOLOR (listed in section 

6); 

- if you have had a bronchospasm, asthma, rhinitis or urticaria after using acetylsalicylic acid or 

other non-steroidal anti-inflammatory drugs; 

- if you have haematopoietic disorders with an undetermined cause; 
- if you have previously had gastrointestinal bleeding or perforation related to the use of 

NSAIDs; 

- if you have cerebrovascular or other active haemorrhages; 
- if you have a severe or recurring gastrointestinal ulcer/haemorrhage (two or more distinct 

ulceration or bleeding events); 

- if you have severe liver or kidney failure; 

- if you have severe heart failure; 

- if you are in the last trimester of pregnancy; 

- if the patient is a child weighing less than 20 kg (in general, younger than 6 years). 

 

Warnings and precautions: 

 
Gastrointestinal safety 

Use of other NSAIDs, including selective cyclooxygenase-2 inhibitors, should be avoided when using 

ibuprofen. 



In order to relieve side effects, use the minimum effective dose for the shortest possible time required 

to control the symptoms. 

 

Elderly 
In elderly patients, the incidence of NSAID-induced side effects, especially potentially lethal 

gastrointestinal haemorrhage and perforation, is higher. 

 
Gastrointestinal haemorrhage, ulcers, and perforation 

Potentially lethal gastrointestinal haemorrhage, ulceration, or perforation has been reported in 

connection with using all NSAIDs at any moment of treatment either with or without warning 

symptoms, and either with or without the medical history of severe gastrointestinal symptoms. 

 
The risk of gastrointestinal haemorrhage, ulceration, or perforation is higher when the dose of NSAIDs is 

increased, in patients with a medical history of ulceration, especially if the ulcer is complicated with a 

bleeding or perforation, and in elderly patients. These patients should commence treatment with the 

minimum possible dose. 

 
In these patients, as well as in those that use small doses of acetylsalicylic acid or other medicines, which 

increase the risk of gastrointestinal damage, combination therapy with protective substances (incl. 

misoprostol and proton pump inhibitors) should be considered. 

 
Patients with a medical history of gastrointestinal toxicity, especially the elderly, should report any 

unusual gastrointestinal symptom (especially gastrointestinal haemorrhage), especially if it occurs at 

the beginning of treatment. 

 
Special care must be taken in patients that are concomitantly using medicines that increase the risk of a 

gastrointestinal ulcer and haemorrhage, such as oral corticosteroids, anticoagulants (e.g. warfarin), 

selective serotonin reuptake inhibitors or platelet aggregation inhibitors, such as acetylsalicylic acid 

(see “Other medicines and Ibudolor”). 

 

If a gastrointestinal haemorrhage or ulcer occurs during treatment with ibuprofen, the treatment 

must be stopped immediately. 
 

Caution is required in case of patients who have had a gastrointestinal disease (ulcerative colitis, 

Crohn’s disease) in the past, as the condition of these patients may worsen (see section 4 “Possible 

side effects”). 

 
Cardiovascular and cerebrovascular risks 

Anti-inflammatory/analgesic medicines, such as ibuprofen, can be connected to a slightly increased 

risk of heart attack (myocardial infarction) or stroke, especially in case of treatment by using large 

doses of medicine. Do not exceed the recommended dosage or duration of treatment (maximum 4 

days). 
 

 

Talk to your doctor or pharmacist if you have 

• heart problems, such as heart failure or angina (chest pain), or if you have had a heart attack, 

bypass, peripheral arterial disease (poor blood supply in legs or feet due to narrowed or congested 

arteries) or any type of stroke (incl. mini-stroke or transient ischemic attack (TIA)); if you have 

hypertension, diabetes, or high cholesterol levels, if your familial medical history includes cases of 

heart disease or stroke or if you are a smoker. 

 
Skin reactions 
In very rare cases, the use of NSAIDs has caused severe skin disorders, some of which are potentially 

lethal (incl. exfoliative dermatitis, Stevens-Johnson syndrome, toxic epidermal necrolysis) (see section 

4 “Possible side effects”). The risk of skin reactions is the greatest in the early stages of treatment:  in 

most cases, the reaction occurs in the first month of treatment.   You must stop using ibuprofen 

immediately when you get a rash, mucosal lesions or any other symptom of hypersensitivity. 

 

Additional precautions 

In the following cases, IBUDOLOR should only be used after carefully weighing the benefits and risks: 



- systemic lupus erythematosus (SLE) and mixed connective tissue disease 

- hereditary porphyria (e.g. acute intermittent porphyria) 

 

Especially careful medical monitoring is required in the following cases: 
- medical history includes gastrointestinal disorders or chronic intestinal 

inflammations (ulcerative colitis, Crohn’s disease) 

- hypertension or heart failure 
- impaired kidney function 

- impaired liver function 

- immediately after a major surgery 

- patients with pollen allergy, nasal polyps, or chronic stenotic respiratory disease, 

as they are at the largest risk of allergic reactions. These can manifest as asthma 

attacks (so-called analgesic asthma), Quincke’s oedema, or urticaria 

- patients with allergic (hypersensitivity) reactions to other agents, as they are also 

at an elevated risk of allergic reactions when using IBUDOLOR. 

 
Severe acute hypersensitivity reactions (e.g. anaphylactic shock) have been reported only in very rare 

cases. Stop the treatment and talk to a doctor if you notice the first symptoms of a hypersensitivity 

reaction after the administration/ingestion of IBUDOLOR. 

 
Ibuprofen, the active ingredient of IBUDOLOR, can temporarily inhibit the aggregation of blood 

platelets (thrombocytes), as a result of which patients with coagulopathy require careful monitoring. 

 
Some anticoagulant medicines (such as acetylsalicylic acid, warfarin, ticlopidine), some antihypertensives 

(ACE inhibitors, such as captopril, β-blockers, angiotensin II antagonists), as well as some other 

medicines may affect treatment with IBUDOLOR or their activity may be affected by treatment with 

IBUDOLOR. 

For this reason, you should talk to your doctor before taking ibuprofen with other medicines (see 

“Other medicines and IBUDOLOR”) 

 
As a precaution, blood coagulation or blood sugar levels should be determined before the concomitant 

use of anticoagulants or medicines reducing blood sugar. 

 
Liver and kidney function must be regularly checked and blood analyses evaluated in case of long-

term use of IBUDOLOR. 

 
Before a surgical or dental procedure, tell your doctor or dentist if you are using IBUDOLOR. 

 
Prolonged use of large doses of analgesics can cause headaches that should not be treated with larger 

doses of the same medicine. Talk to your doctor or pharmacist if you suffer from frequent headaches 

despite using IBUDOLOR. 

 
Habitual use of analgesics – especially if several analgesics are taken in combination – can cause 

permanent renal damage along with a risk of renal failure (analgesic nephropathy). 

 
IBUDOLOR belongs to a group of medicines (NSAIDs) that can be detrimental to female fertility. 

This effect can be avoided by discontinuing the use of the medicine. 

 

Children 

See: “Do not use IBUDOLOR”. 

 
Other medicines and IBUDOLOR 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 



IBUDOLOR may influence the effect of other medicines and vice versa.  Such medicines include, for 

example: 

 

- anticoagulants (which thin the blood and prevent the formation of blood clots, e.g. 

aspirin or acetylsalicylic acid, warfarin, ticlopidine); 

- medicines to treat high blood pressure (ACE inhibitors, such as captopril; beta-blockers, 

such as atenolol; angiotensin II receptor antagonists, such as losartan); 

Some other medicines may also influence the use of IBUDOLOR and vice versa. Therefore, always 

talk to your doctor or pharmacist before taking IBUDOLOR with other medicines. 
 
 

Digoxin (cardiac medicine), phenytoin (medicine for cramps) or lithium (medicine for mental 

disorders) Concomitant use of IBUDOLOR with digoxin (cardiac medicine), phenytoin (medicine 

for cramps) or lithium (medicine for mental disorders) can increase the concentration of these 

medicines in plasma.  Monitoring blood lithium, digoxin or phenytoin levels is usually not necessary 

if the treatment is carried out according to instructions (maximum 4 days). 

Medicines increasing urine excretion and reducing blood pressure (diuretics and antihypertensives) 

IBUDOLOR can reduce the activity of diuretics (medicines increasing urine excretion) and 

antihypertonics (medicine reducing blood pressure).  Concomitant use of ACE inhibitors,  β-blockers 

or angiotensin II antagonists (medicines used in the treatment of cardiovascular diseases, such as 

hypertension) can increase the risk of renal failure. 

 
Potassium-sparing diuretics (certain medicines increasing urine excretion) 
Concomitant use of IBUDOLOR and potassium-sparing diuretics (certain medicines increasing urine 

excretion) can cause increased potassium concentration in plasma. 

 
Other non-steroidal anti-inflammatory drugs or glucocorticosteroids (anti-inflammatory drugs) 

Concomitant use of IBUDOLOR and glucocorticosteroids or other similar anti-inflammatory and 

analgesic agents can increase the risk of gastrointestinal haemorrhage or ulcers (see “Possible side 

effects”). 

 
Low doses of acetylsalicylic acid 

Experimental data indicates that ibuprofen can inhibit the effect of low doses of acetylsalicylic acid on 

thrombocyte aggregation if used concomitantly. However, no definite conclusions regarding the 

regular use of ibuprofen can be drawn and no clinically significant effects are considered likely in case 

of occasional use of ibuprofen.   Talk to your doctor before using IBUDOLOR if you regularly take 

low doses of acetylsalicylic acid. 
 

Thrombocyte aggregation inhibitors, such as acetylsalicylic acid, and selective serotonin reuptake 

inhibitors 

Thrombocyte aggregation inhibitors, such as acetylsalicylic acid and selective serotonin reuptake 

inhibitors can increase the risk of gastrointestinal haemorrhage. 

 
Anticoagulants, such as warfarin 
NSAIDs can increase the effects of anticoagulants, such as warfarin. It is recommended to monitor 

coagulation status during the concomitant use of ibuprofen and anticoagulants. 

 
Methotrexate (medicine used, for example, in the treatment of rheumatic illnesses) 

Administration of IBUDOLOR within 24 hours before or after the administration of methotrexate can 

cause increased methotrexate levels and increase the harmful effects of this medicine. 

 
Cyclosporine (medicine used for the treatment of transplant rejection after a transplantation, as well 

as rheumatism) 



Concomitant use of certain non-steroidal medicines and cyclosporine increases the risk of the 

nephrotoxic effect of cyclosporine. This effect cannot be excluded in the case of a combination of 

cyclosporin and ibuprofen. 

 
Medicines containing probenecid or sulfinpyrazone (gout medicine) 

Medicines containing probenecid or sulfinpyrazone (gout medicine) can inhibit the secretion of 

IBUDOLOR. Interaction between IBUDOLOR and anticoagulants has been reported in isolated cases. 

Monitoring blood coagulation indicators is recommended in case of concomitant use. 

 
Sulfonylurea (medicines reducing blood sugar levels) 

Clinical studies have shown drug interactions between non-steroidal anti-inflammatory drugs and oral 

hypoglycaemic medicines (sulfonylureas).   Even though no interactions between ibuprofen and a 

sulfonylurea preparation have currently been described, patients receiving concomitant treatment with 

these agents are recommended to check their blood glucose levels as a precaution. 

 

Tacrolimus 

Concomitant use of these two preparations increases the risk of kidney damage. 

 
Zidovudine 

Increased risk of haemarthrosis and haematoma has been shown in HIV-positive patients with 

haemophilia who have received concomitant treatment with zidovudine and ibuprofen. 

 
Using IBUDOLOR with food and drink 
Avoid the consumption of alcohol when using IBUDOLOR. 

 
Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

 

Pregnancy 
Until the 20th week of pregnancy: the use of ibuprofen is not recommended. Talk to a doctor or 

pharmacist before using the medicine. Using ibuprofen is contraindicated starting from the 20th week of 

pregnancy. 

 
Breast-feeding 
The active ingredient ibuprofen and the residues produced upon the degradation of ibuprofen are 

secreted into breast milk in small quantities. As available data indicate no negative side effects of the 

medicine on infants, discontinuing treatment is not necessary when using recommended doses for 

short periods in case of pain or fever. Consider prematurely weaning the child from breast milk if the 

doctor prescribes long-term treatment or larger doses (more than 4 tablets). Talk to your doctor or 

pharmacist before using the medicine. 

 
Driving and using machines 

Larger doses of IBUDOLOR can cause central nervous system side effects, such as fatigue and 

dizziness that can negatively influence the ability to drive or use machines in isolated cases. This is 

especially true in case of concomitant use of alcohol. This will make you unable to quickly and 

adequately react to unexpected or sudden situations.   Do not drive cars or other motor vehicles. Do 

not use power tools or machines. Do not work without a solid support. 

 

3. How to use IBUDOLOR 
 
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

Unless prescribed otherwise by a doctor, the following recommended doses apply. 

Body weight Single dose Maximum daily dose 

20–29 kg 1 tablet 3 tablets 



 
Body weight Single dose Maximum daily dose 

(in general, children aged 6–9) (corresponds 

to 200 mg of 

(corresponds to 600 mg of 
ibuprofen) 

30–39 kg 
(in general, children aged 10–12) 

1 tablet 
(corresponds 

to 200 mg of 

ibuprofen) 

4 tablets 
(corresponds to 800 mg of 

ibuprofen) 

> 40 kg 
(in general, children over 12 

years of age, adolescents, and 

adults) 

1–2 tablets 
(corresponds to 

200–400 mg of 

ibuprofen) 

6 tablets 
(corresponds to 1,200 mg of 

ibuprofen) 
 

The interval between doses must be at least 6 hours if you have taken the maximum single dose. 

 
Method of administration 
The film-coated tablets are swallowed whole with a copious amount of liquid during or after a meal. 

Patients with indigestion are recommended to take IBUDOLOR during meals. 

 
Duration of use: 

Talk to a doctor if symptoms persist for more than 4 days. 

 
Special groups of patients 
Elderly 
No dosage adjustment required. Elderly patients require special attention due to the possible side effect 

profile (see section 4.4). 

 
Patients with renal failure 
No dose reduction is required in patients with mild or moderate renal failure; contraindicated in patients 

with severe renal failure. 

 
Patients with hepatic failure 
No dose reduction is required in patients with mild or moderate hepatic failure; contraindicated in 

patients with severely impaired hepatic function. 

 
Children and adolescents 

Contraindicated for children weighing under 20 kg (in general, younger than 6 years of age). 

 
If you feel that the effect of IBUDOLOR tablets is too strong or too weak, talk to your doctor or 

pharmacist. 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 
If you take more IBUDOLOR than you should 
Symptoms of an overdose can include central nervous system disorders, such as headache, dizziness, 

drowsiness, loss of consciousness, as well as stomach pain, nausea and vomiting. Possible symptoms 

also include reduced blood pressure, breathing difficulties (respiratory depression), bluish 

discolouration of the skin and mucous membranes (cyanosis).  There is no specific antidote.  In the 

event of a possible IBUDOLOR overdose you must talk to your doctor immediately. The doctor will 

determine the necessary measures to be taken based on the severity of the poisoning. 
 

 

4. Possible side effects 
 
Like all medicines, this medicine can cause side effects, although not everybody gets them.  Talk to 

your doctor or pharmacist if you get any side effects not listed in this leaflet. 

 
The incidence of side effects is defined as follows: 



 
Very common Can affect more than 1 user in 10 

Common Can affect up to 1 user in 10 

Uncommon Can affect up to 1 user in 100 

Rare Can affect up to 1 user in 1,000 

Very rare Can affect up to 1 user in 10,000 

Unknown Incidence cannot be estimated from available data 
 

The list below includes all side effects occurring during treatment with ibuprofen, including those 

reported during long-term treatment of rheumatism with large doses.  The definitions of incidence, 

which are more frequent than very rare reports, are connected to the short-term use of the maximum 

daily dose of ibuprofen (1,200 mg). 

 
It must be kept in mind that the side effects below are dependent on the dose in their typical form and 

tend to vary in different patients. 

The most frequently reported side effects are gastrointestinal in nature: peptic ulcers, gastrointestinal 

perforations or haemorrhages (see section 2) can occur primarily in the elderly. Nausea, vomiting, 

diarrhoea, meteorism, constipation, dyspepsia, stomach pain, melanoma, haematemesis, aphthous stomatitis 

and exacerbation of colitis and Crohn’s disease (see section 2) have been reported after using the medicine.  

Gastritis has been reported less frequently. The risk of gastrointestinal haemorrhage is especially dependent 

on dose size and duration of the treatment. 

 
Swelling, hypertension, and heart failure has been reported in connection with the use of non-steroidal anti-

inflammatory drugs. 

 
The use of medicines similar to IBUDOLOR has been connected to a small increase in the risk of 

thrombotic arterial diseases (e.g. myocardial infarction and stroke). 

 
Cardiac disorders 

Very rare: cardiac palpitation, swelling, heart failure, heart attack. 

 

Blood and lymphatic system disorders 
Very rare: haematopoietic disorders (anaemia, leukopaenia, thrombocytopaenia, pancytopaenia, 

agranulocytosis). Primary symptoms can include:  fever, sore throat, superficial damage of oral mucous 

membranes, flu-like symptoms, heavy fatigue, nasal bleeding and skin haemorrhages.  If any of these cases 

occur, immediately stop the treatment and talk to a doctor.    Avoid independent self-treatment with 

analgesics or antipyretics. 

 
Nervous system disorders 

Common: central nervous system disorders, such as headache, dizziness, insomnia, agitation, irritation 

or sleepiness. 

 

Eye disorders 

Uncommon: impaired vision. 

 
Ear and labyrinth disorders 

Rare: tinnitus, impaired hearing. 

 
Gastrointestinal disorders 

Very common: gastrointestinal complaints (including heartburn), stomach pain, nausea, vomiting, 

meteorism, diarrhoea, constipation and minor gastrointestinal bleeding that can cause anaemia in isolated 

cases. 

Common: gastrointestinal ulcers, in some cases accompanied by haemorrhage and perforation; aphthous 

stomatitis, exacerbation of colitis and Crohn’s disease (see section 4.4). 

Uncommon: gastritis. 

Very rare: oesophagitis, pancreatitis, formation of diaphragm-like strictures in intestines. 

 
In case of severe abdominal complaints, melaena or haematemesis, stop using IBUDOLOR and 

immediately talk to a doctor. 



Renal and urinary disorders 

Uncommon: swelling – especially in patients with arterial hypertension or renal failure; nephrotic syndrome; 

interstitial nephritis that can be accompanied by acute renal failure. 

Renal damage (papillary necrosis) and hyperuricemia can occur in very rare cases. 

 
Reduced urine excretion and water retention in the body, as well as general malaise can be an indication of 

renal disease and even renal failure. Stop using IBUDOLOR and immediately talk to a doctor if any of the 

above symptoms become worse. 

 

Skin and subcutaneous tissue disorders 

Very rare: bullous skin reactions, including Stevens-Johnson syndrome and toxic epidermal necrolysis 

(Lyell’s syndrome), alopecia. 

 

Infections and infestations 
Very rare cases of exacerbation of an inflammation related to infection (e.g. necrotising fasciitis) have been 

reported in temporal correlation to the systemic use of non-steroidal anti-inflammatory drugs. This could be 

related to the mechanism of activity of non-steroidal anti-inflammatory drugs. 

The patient is recommended to immediately talk to a doctor if the symptoms of infection appear for 

the first time or are exacerbated during treatment with ibuprofen.  Indications for anti-

infectious/antibiotic treatment should be determined. 

 
Symptoms of aseptic meningitis, such as neck rigidity, headache, nausea, vomiting, fever or clouding 

of consciousness (disorientation) have been reported in very rare cases. Patients with an autoimmune 

disease (SLE, mixed connective tissue disease) seem to have a predilection for this. 

 
Vascular disorders 

Very rare: arterial hypertension. 

 

Immune system disorders 
Uncommon: hypersensitivity reactions with a rash and itching, as well as asthma attacks (that can be 

accompanied by reduced blood pressure). 

 
In these cases, the patient is recommended to immediately talk to a doctor and stop using 

IBUDOLOR. 

 
Very rare:  Severe hypersensitivity reactions.  Symptoms can include facial, tongue and throat swelling 

along with respiratory obstruction, dyspnoea, tachycardia and reduced blood pressure, leading to life-

threatening shock. 

Upon the appearance of any of these symptoms, which can occur upon the first use of the medicine, 

immediate medical assistance is necessary. 

 
Hepatic and biliary duct disorders 

Very rare: abnormal liver function, liver damage (especially in case of long-term treatment) – 

liver failure, acute hepatitis. 

 
Psychiatric disorders 

Very rare: psychotic reactions, depression. 

 

Reporting of side effects 
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee . By reporting 

side effects you can help provide more information on the safety of this medicine. 
 

5. How to store IBUDOLOR 
 
This medicine does not require any special storage conditions. 



Keep this medicine out of the sight and reach of children! 

 
Do not use this medicine after the expiry date which is stated on the carton. The expiry date refers to 

the last day of that month. 

 
Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

6. Contents of the pack and 

other information What 

IBUDOLOR contains: 

� The active substance is ibuprofen. 

One film-coated tablet contains 200 mg of ibuprofen. 

 
� The other excipients are macrogol 400, macrogol 6000, magnesium stearate, corn 

starch, hypromellose, sodium starch glycolate type A. 

 

What IBUDOLOR looks like and contents of the pack 
 
White round biconvex film-coated tablet. The PVC/aluminium blister pack 

contains 10 or 20 film-coated tablets. 

 

Manufacturer and Marketing Authorisation Holder: 
 
STADA Arzneimittel AG 

Stadastraße 2-18 

61118 Bad Vilbel, 

Germany 

 
For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder. 

 
Almar Sehver 

Tartu mnt 16 

10117 Tallinn 
Phone: +372 6605910 

almar@aaa.ee 

 

This leaflet was last revised in October 2015 


